
 

866-926-2867 

Email: info@blackhorseoffroad.com 

Mon-Fri 9AM-6PM EST 

Headquarters 

39 ST. MARY'S PLACE FREEPORT, NY 11520 

 
 

  
 

PARTS LIST: 

 

              

 

 

           

 

 

 

 

 

 

 

 

 

 

 

 

 

  

 

 

No. Part Description QTY No. Part Description QTY 

A Grilled Guard 1 E ∅12.5×∅30×2.0 Flat Washers 10 

B Brackets(lateral Symmetry) 2 F M12 Lock Washers 6 

C M12 “T”-Bolts 2 G M12 Hex Head Nuts 6 

D M12×30-8.8 Hex Head Bolts 4 H   

INSTALLATION INSTRUCTIONS 
  

CBS-HYB6302 

B 

A 

C、E、F、G 



 

866-926-2867 

Email: info@blackhorseoffroad.com 

Mon-Fri 9AM-6PM EST 

Headquarters 

39 ST. MARY'S PLACE FREEPORT, NY 11520 

                                                  
 

 

 

D、E、F、G 


